2014

ZNT Number:
ZNT 1786/2011 LG-1

cogta

Department:
Co-operative Governance and Traditional Affairs
PROVINCE OF KWAZULU-NATAL

PROJECT: DEVELOP A UNIVERSAL ACCESS PLAN ACROSS FIVE DISTRICT
MUNICIPALITIES IN KZN

B FOCUSS

e VIKANI FUNDA m MHP )
(Q FVUR®) — BRI Mott MacDonald “\m
PDNA GEOSPACE

[REPORT: DEVELOPMENT OF UNIVERSAL
ACCESS PLAN FOR WATER SERVICES FOR

UMKHAYAKUDE DISTRICT I\/IUNICIPALITY]

Copyright FOCUS 1
MM PDNA (Pty) Ltd

MHP GEOSPACE UMkhanyakude District Municipality Universal Access

Plan

Sivuno consulting




2.0 5 W
FOCUS Mott MacDonald \%

PDNA GEOSPACE

REPORT TITLE _

Development of Universal Access Plan for Water

Services in Umkhanyakude District Municipality
CLIENT Department of Cooperative Governance and
[...]
the various areas of the water supply scheme, including the surrounding communities The capacities
of the reservoirs range from 25kl tanks to a 1.8 ML reinforced concrete (RC) service reservoir in the
various water supply areas (see Figure 17 below).

The service storage capacity provides for a 1.7-day or 40-hour storage based on the current gross
average annual daily demand, but in summer months this reduces to approximately a 27-hour
storage capacity or 1.1-day storage, based on present treated water requirements (see Table 13).

The reservoir storage capacity of Mseleni Water Supply Scheme is therefore less than the accepted
norm of 48 hours of summer peak requirement for urban areas. This norm has been determined to

meet the following requirements:

» balance the fluctuating demands from the distribution system, permitting the source to give
a steady or differently phased output;

» provide a supply during a failure or shutdown of treatment plant, pumps or bulk mains
leading to the reservoir; and

> provide a reserve of water to meet fire and other emergency demands.

Additional service storage capacity is therefore expected to be required in the near future to meet
the future summer peak requirements.

Parameters Mseleni Water Supply Scheme area
Total Storage capacity (ML) 2.17
Storage Ratio on present annual average 40

consumption (Hours)

Storage Ratio on present average peak 27
week consumption (Hours)

Table 13 -Service Storage Reservoirs in Mseleni Water Supply Scheme area
(Source: First Stage Reconciliation Strategy for Mseleni Water Supply Scheme Area
Umhlabuyalingana Municipality, 2011)

Copyright FOCUS;MM PDNA (Pty) Ltd; MHP GEOSPACE ; SIVUNO CONSULTING 57
Development of Universal Access Plan for Water Services in Umkhanyakude District Municipality



1

Pumpstation

Exising Rising Main
Existing Gravity Plpeline
Road

Town/Viliage

Water Traatment Works
River

Spring / Weir

Borehole / Sourca

Mseleni Water Scheme

Figure 17- Schematic layout of Mseleni Water Supply Scheme area
(Source: First Stage Reconciliation Strategy for Mseleni Water Supply Scheme Area Umhlabuyalingana Municipality, 2011)

Copyright FOCUS;MM PDNA (Pty) Ltd; MHP GEOSPACE ; SIVUNO CONSULTING 58
Development of Universal Access Plan for Water Services in Umkhanyakude District Municipality



5.3.1.5 Mtubatuba Water Supply Scheme (Mtubatuba LM)

(Source: First Stage Reconciliation Strategy for Mtubatuba Water Supply Scheme Area Mtubatuba
Municipality, 2011)

Water Treatment Capacity

Figure 18 below illustrates the supply area of the Mtubatuba Water Supply Scheme. The Mtubatuba
WTW is a conventional water treatment works comprising a chemical dosing and flocculation unit,
clarifiers and rapid gravity filters. The treatment works has an annual average design capacity of 10
ML/d average throughput, with a peak day flow rate of 15 ML/d.

The current annual average treated water production is 11.9 ML/d, meaning the utilisation of the
treatment works is approximately 119% of the average design capacity of the plant. The water
treatment works is to be upgraded to a design capacity of 20 ML/d, commencing in October 2009.

Funding will be provided through the Municipal Infrastructure Grant (MIG), the DWA and a
Development Bank of Southern Africa (DBSA) loan.

The average treatment capacity of 10 ML/d is less than the total annual average raw water
abstractions from the Mfolozi River of 12.64 ML/d (4.6 million m*/a). Therefore the capacity of the
treatment plant is one of the limiting factors in providing a sufficient and reliable supply of water to
the area.

Bulk supply mains

Figure 18 below illustrates the layout and diameters of the bulk water distribution network.
Mtubatuba has three pumps on the Mfolozi River which supply the water treatment works, near the
river. Treated water is then pumped via a 450 mm diameter rising main, reducing to 400 mm and
350 mm diameter, which tees into a 300 mm diameter main between the town and the 20 ML
storage reservoir on the hill, to the west of the N2 and feeds Mtubatuba and Monzi, as well as St
Lucia, some 25 km away. This 300 mm diameter main serves as a rising and a gravity main,
depending on the demand in Mtubatuba and the level of the reservoir.

A second 200 mm diameter main from the treatment works also supplies the reservoir, from where
KwaMsane, west of the N2, is fed. The lowest offtake is a 100 mm diameter main across the railway
bridge to Umfolozi Village on the South side of the river.

At the Monzi break pressure tank, the diameter of the main increases to 375 mm and supplies the
town of St Lucia, with a branch North, to Khula. At the break pressure tank, a 250 mm line feeds a
1.5 ML reservoir near Monzi, from where a smaller line feeds Dukuduku South. Because of non-
payment to Eskom there is no electricity supply and the Dukuduku line, which was supposed to be
boosted by pumping, flows under gravity with very little water and many illegal connections. Similar
conditions apparently apply to the line to Khula.

The Umfolozi Sugar Mill (Pty) Ltd. (previously owned by lllovo), also has an abstraction and
purification works 200m downstream of the municipal works, with a capacity of 6 ML/d, abstracting

Copyright FOCUS;MM PDNA (Pty) Ltd; MHP GEOSPACE ; SIVUNO CONSULTING 59
Development of Universal Access Plan for Water Services in Umkhanyakude District Municipality



3 ML/d on average. Apart from their own use, the mill also supplies the part of the Riverview
residential area, which used to belong to the mill, but now falls under the municipality.

Storage
The total storage capacity is approximately 23.5 ML. The storage on annual average consumption is
equivalent to 1.97 days and 1.31 days on the peak month consumption.

The current storage capacity is not sufficient to meet the recommended standard of 2 days summer
peak requirement, to balance the fluctuating requirements from the distribution system. The
summer peak requirement would enable the source to provide a steady weekly output, as well as
emergency storage to supply water during a failure or shutdowns of the water treatment works or
clear water pump stations.

Additional storage will be required in the near future to balance the fluctuating requirements from
the distribution system.

Copyright FOCUS;MM PDNA (Pty) Ltd; MHP GEOSPACE ; SIVUNO CONSULTING
Development of Universal Access Plan for Water Services in Umkhanyakude District Municipality



{ Honeydew

ZR /
(Just o8 e

) Kwamsapa/
"l

» ) (i

Miolezl River
Bulk Maln
I:] Town/Vlllage
Wi fon B

| Msunduz| River st e Water Treatment Works
' S Rlver

]

i

Figure 18- Schematic layout of Mtubatuba Water Supply Scheme area

(Source: First Stage Reconciliation Strategy for Mtubatuba Water Supply Scheme Area Mtubatuba Municipality, 2011)

Copyright FOCUS;MM PDNA (Pty) Ltd; MHP GEOSPACE ; SIVUNO CONSULTING 61
Development of Universal Access Plan for Water Services in Umkhanyakude District Municipality



5.3.1.6 Shemula Water Supply Scheme (Umhlabuyalingana & Jozini LM)

(Source: First Stage Reconciliation Strategy for Shemula Water Supply Scheme Area
Umbhlabuyalingana & Jozini Municipality, 2011)

The schematic layout of the infrastructure to supply treated water from the Shemula Water Supply
Scheme for residential and non-residential consumption in the area and its surrounds, is provided in
Figure 19. The scheme supplies potable water for the areas from the Mabhudu villages to the east,
Mbadleni / Ekukhanyeni to the north, Ingwavuma town to the west and Kwashukela villages to the
south.

The Shemula Water Supply Scheme has one water treatment works which was recently upgraded
from a peak hydraulic capacity of 2.4 ML/d to 6.9 ML/d. The current average treated water
production for the WTW is 4.6 ML/d (1.68 million m?/a) which supplies the area with yard
connections, metered standpipes and kiosks.

Raw water abstraction infrastructure

The Shemula WTW abstracts raw water directly from the Phongolo River into a raw water reservoir,
from which the works are fed. Raw water is pumped to the treatment plants where it is treated to
potable drinking water quality standards (see Figure 19 below). The design capacity of the rising
main or the size of the pipeline is not known. It is however assumed that the existing raw water
abstraction works is sufficient to meet the peak hydraulic capacity of the existing treatment works.

Water Treatment Works

The supply area of the Shemula Water Supply Scheme is serviced by the Shemula WTW. The
treatment works has a peak hydraulic design capacity of 6.9 ML/d (WSDP, 2007) after being
upgraded from 2.4 ML/d recently. This is illustrated in Table 15 below.

The Shemula WTW is a conventional treatment plant comprising the following process components:

(i) Flocculation channels: The raw water is pumped directly from the Phongolo River into a raw
water reservoir, from where enters the flocculation channels, where coagulation takes place
after polyelectrolyte dosing to form the flocs;

(i) Clarification (sedimentation) tanks: The flocs that have formed in the flocculation channels
are then settled in the sedimentation tanks under gravity. The settled sludge is removed
frequently by de-sludging the tanks and sending the sludge to the sludge lagoons where it is
dried while the supernatant water is discharged back into the Pongolo River. The plant was
not designed for recycling of the wastewater.

(iii) Slow Sand Filtration: The clarified water is then filtered through a set of slow sand filters as a
final polishing before chlorination of the treated water.

(iv) Chorine contact tank: The filtered water is then stored in the chlorine contact tanks where
chlorination takes place before pumping the water to the command reservoirs in the area
supplied by the Shemula Water Supply Scheme for distribution.

Copyright FOCUS;MM PDNA (Pty) Ltd; MHP GEOSPACE ; SIVUNO CONSULTING 62
Development of Universal Access Plan for Water Services in Umkhanyakude District Municipality




As illustrated in Table 15 below, the average annual capacity of the water treatment works is not
sufficient to meet the current water requirements as the plant is operating beyond its peak hydraulic
capacity. The current utilisation of 143% clearly indicates that the plant is being overloaded, which
may result in some water quality problems, particularly filter breakthrough.

Treatment | Type of plant | Raw Hydraulic Average Treated Current

Work water Design Design water utilisation (%of

Name source capacity capacity production average design
(ML/d) (ML/d) (ML/d) capacity)

Shemula Conventional | Phongolo | 6.9 4.6 6.58 143%

WTW treatment River

Table 14- Water Treatment Works in operation in Shemula Water Supply Scheme area
(Source: First Stage Reconciliation Strategy for Shemula Water Supply Scheme Area
Umhlabuyalingana & Jozini Municipality, 2011)

It is not known whether, there are any operational problems at the treatment works, particularly
with any seasonal changes to the quality of the water released from the Pongolapoort Dam and with
seasonal changes to the quality of the river water and the overloading of the plant. It is likely that
high turbidity levels can be experienced in summer, when abstracting from the river.

No information is available on the condition and performance of the water treatment works
components.

The raw water abstraction for treatment at the Shemula WTW in 2008 was estimated as 2.67 million
m>/a (7.31 ML/d) with the treated water production estimated to be 2.40 million m*/a (6.58 ML/d).
Therefore approximately 10% of the raw water abstracted is lost between the raw water abstraction
works and the treatment works.

Treated water bulk supply infrastructure

The treated water from the Shemula WTW is pumped from the clearwater tanks to the main
reservoir and directly into the bulk supply network in Shemula as well as the villages supplied from
the scheme before distribution (see Figure 19 below). The treated water is also pumped to
Ingwavuma town and Mosveldt Hospital reservoirs for distribution.

It is not known what the capacities of these rising mains are and whether the pumping systems have
standby capacity.

Bulk Storage

The supply area of the Shemula Water Supply Scheme has a total reservoir storage capacity of 1.26
ML supplying the various water supply areas of the town. The capacities of the reservoirs range from
an elevated (See Figure 19) 0.025 ML tank to 0.57 ML reinforced concrete reservoirs in the various
water supply areas (see Figure 19).

Copyright FOCUS;MM PDNA (Pty) Ltd; MHP GEOSPACE ; SIVUNO CONSULTING 63
Development of Universal Access Plan for Water Services in Umkhanyakude District Municipality




The service storage capacity provides for a 4.6-hour storage based on the current (2008) gross

average annual daily demand of 6.58 ML, but in summer months this reduces to approximately a

3.06-hour storage capacity, based on present water requirements (see Table 15).
The total reservoir storage capacity in the supply area of the Shemula Water Supply Scheme is
therefore far below the accepted norm of 48 hours of summer peak requirement for urban areas.

The existing storage capacity cannot meet the following requirements:

» balance the fluctuating demands from the distribution system, permitting the source to give

a non-steady or differently phased output;

» provide a supply during failures or shutdowns of the treatment plant, pumps or bulk mains

leading to the reservoir, except for very short failures; and

> provide a reserve of water to meet any significant fire and other emergency demands.

Additional service storage capacity is urgently required in order to meet the summer peak

requirements of the supply area of the Shemula Water Supply Scheme.

Parameters

Shemula Water Supply Scheme area

Total Storage capacity (ML)

1.26

Storage Ratio on present annual average 4.60
consumption (Hours)
Storage Ratio on present average peak 3.06

week consumption (Hours)

Table 15 - Service Storage Reservoirs in Shemula Water Supply Scheme area
(Source: First Stage Reconciliation Strategy for Shemula Water Supply Scheme Area
Umhlabuyalingana & Jozini Municipality, 2011)

Copyright FOCUS;MM PDNA (Pty) Ltd; MHP GEOSPACE ; SIVUNO CONSULTING
Development of Universal Access Plan for Water Services in Umkhanyakude District Municipality



l4
|

4
\l
?g
o3
4

4

)
4

¥

1?)."‘»

—--——"w-n-“-u.-L

-~

I -1
4
’ FrE———
( g Fismsg Lomes
’ e G by Plomdire
I Pl

’_.4-""\\

Shemula Water Scheme

Figure 19- Schematic layout of Shemula Water Supply Scheme area
(Source: First Stage Reconciliation Strategy for Shemula Water Supply Scheme Area Umhlabuyalingana & Jozini Municipality, 2011)

Copyright FOCUS;MM PDNA (Pty) Ltd; MHP GEOSPACE ; SIVUNO CONSULTING 65
Development of Universal Access Plan for Water Services in Umkhanyakude District Municipality




6. RECONCILIATION OF EXISTING AND PROPOSED WATER SUPPLY AND DEMAND OPTIONS

GIS analysis was used to calculate both high and low household counts, as well as high and low
population counts, for each water demand area. While the calculation of the household counts for
each area was a simple GIS query, the population statistics, and projection thereof, required more
detailed analysis.

Household Counts:

Unique ID numbers were given to all the demand areas, which could then be used to link data from
other sources. A spatial join was performed on the Eskom 2011 household points falling within each
polygon. This gave each household point the unique ID of the polygon in which it fell. This data could
then be summarised and a count done of the number of households in each footprint. This count
was then added to the water demand attribute table.

Table

ERIR- R

footprint_pop_2014
oID uID cnt_UID Sum_HH_2011
2918 [Umkhanyakude_3276 17 94 01
2919 [Umkhanyakude_3277 14 78.88
2920 [Umkhanyakude_3278 30 158.16
2921 [Umkhanyakude_3279 44 249.36
2922 [Umkhanyakude_328 5 32.55
2923 [Umkhanyakude_3280 1 57.86
2924 |Umkhanyakude_3281 1 61.71
2925 | Umkhanyakude_3282 20 112.2
2926 | Umkhanyakude_3283 9 58.86